SPORTON LAB.

FCC RF Test Report

Report No. : FG531822C

Conducted Band Edge

B’;{Ed (iﬁf) Bthﬁvai;Jth Arfcn (';Arf'g) Modulation RB Result Verdict
78 30 90 633000 3495.0 CP-OFDM QPSK 1@0 see graph PASS
78 30 90 633000 3495.0 CP-OFDM QPSK 245@0 see graph PASS
78 30 90 633666 3504.99 CP-OFDM QPSK 1@244 see graph PASS
78 30 90 633666 3504.99 CP-OFDM QPSK 245@0 see graph PASS
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samranas. FCC RF Test Report Report No. : FG531822C

Software Version: 23.06.1602

FR1 N77 - SCS 15k

Transmitter Conducted Output Power and EIRP, (GT - LC)=3.0dB

Band Freq " Conducted |Conducted| EIRP EIRP
NR Band|SCS Width Arfcn (MHz) Modulation RB Power(dBm) | Power(W) | (dBm) W)
77 |15 | 40 |631334]3470.01 DFT'SE%FS'iM P2 \10s@54| 24.07 03141 | 27.97 | 0.6266
77 | 15| 40 |631334|3470.01 DFT'SE%FS'iM PIZ | 1@1 24.27 02673 | 27.27 | 05333
77 |15 | 40 |631334]3470.01 DFT'SE%';?(M PI2 | 1@214| 2455 02851 | 27.55 | 0.5689
77 | 15 | 40 |631334|3470.01 | DFT-s-OFDM QPSK |108@54]  24.83 03041 | 27.83 | 0.6067
77 | 15 | 40 |631334|3470.01 | DFT-s-OFDM QPSK | 1@1 24.15 02600 | 27.15 | 05188
77 | 15 | 40 |631334|3470.01 | DFT-s-OFDM QPSK | 1@214 |  24.35 02723 | 27.35 | 05433
77 | 15 | 40 |631334] 3470.01 |DFT-s-OFDM 16 QAM|108@54|  23.78 02388 | 26.78 | 0.4764
77 | 15 | 40 |631334| 3470.01 |DFT-s-OFDM 16 QAM| 1@1 233 02138 | 263 | 0.4266
77 | 15 | 40 |631334|3470.01 |DFT-s-OFDM 16 QAM| 1@214 |  23.41 02193 | 2641 | 0.4375
77 | 15| 40 |633334|3500.01 DFT'SE%FSE&M P2 \10s@54| 25.03 03184 | 2803 | 0.6353
77 | 15| 40 |633334|3500.01 DFT'SE?DFSiM PIZ | @1 24.42 02767 | 27.42 | 05521
77 | 15| 40 |633334|3500.01 DFT'SE;%Z?(M PI2 | 1@214| 24.46 02793 | 27.46 | 05572
77 | 15 | 40 |633334] 3500.01 | DFT-s-OFDM QPSK |108@54|  24.83 03041 | 27.83 | 0.6067
77 | 15 | 40 |633334| 3500.01 | DFT-s-OFDM QPSK | 1@1 2423 02649 | 27.23 | 0.5284
77 | 15 | 40 |633334] 3500.01 | DFT-s-OFDM QPSK | 1@214 |  24.28 02679 | 27.28 | 05346
77 | 15 | 40 |633334| 3500.01 |DFT-s-OFDM 16 QAM|108@54]  23.82 02410 | 2682 | 0.4808
77 | 15 | 40 |633334| 3500.01 |DFT-s-OFDM 16 OAM| 1@1 23.38 02178 | 2638 | 0.4345
77 | 15 | 40 |633334] 3500.01 |DFT-s-OFDM 16 QAM| 1@214 |  23.43 02203 | 2643 | 0.4395
77 | 15| 40 |635333[3529.995 DFT'Sé%Z?(M P2 1108@s4|  24.86 03062 | 27.86 | 0.6109
77 | 15| 40 |635333[3529.995 DFT'SE%FS'iM PIZ | 1@1 24.42 02767 | 27.42 | 05521
77 | 15| 40 |635333[3529.995 DFT'SE%FSE&M PI2 | 1@214| 24.42 02767 | 27.42 | 05521
77 | 15 | 40 |635333|3529.995| DFT-s-OFDM QPSK |108@54]  24.75 02985 | 27.75 | 0.5957
77 | 15 | 40 |635333|3529.995| DFT-s-OFDM QPSK | 1@1 24.26 02667 | 27.26 | 05321
77 | 15 | 40 |635333|3529.995| DFT-s-OFDM QPSK | 1@214 | 24.31 02698 | 27.31 | 05383
77 | 15 | 40 |635333|3529.995|DFT-s-OFDM 16 QAM|108@54|  23.83 02415 | 26.83 | 0.4819
77 | 15 | 40 |635333(3529.995|DFT-s-OFDM 16 QAM| 1@1 23.38 02178 | 26.38 | 0.4345
77 | 15 | 40 |635333|3529.995|DFT-s-OFDM 16 QAM| 1@214 |  23.45 02213 | 2645 | 0.4416
77 | 15| 50 |631667[3475.005 DFT'SE?DZE&M P2 \135@67| 24.85 03055 | 27.85 | 0.6095
77 | 15| 50 |631667|3475.005 DFT'Sé?DFSE’(M PIZ | 11 2452 02831 | 2752 | 0.5649
77 | 15| 50 |631667(3475.005 DFT'SSDFS?(M PI2 | 1@268| 24.76 02992 | 27.76 | 05970
77 | 15 | 50 |631667|3475.005| DFT-s-OFDM QPSK |135@67|  24.75 02985 | 27.75 | 05957
77 | 15 | 50 |631667|3475.005| DFT-s-OFDM QPSK | 1@1 24.41 02761 | 27.41 | 05508
77 | 15 | 50 |631667|3475.005| DFT-s-OFDM QPSK | 1@268 |  24.61 02891 | 27.61 | 05768
77 | 15 | 50 |631667|3475.005|DFT-s-OFDM 16 QAM|135@67|  23.79 02393 | 2679 | 0.4775
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samranas. FCC RF Test Report Report No. : FG531822C
77 | 15| 50 |631667|3475.005|DFT-s-OFDM 16 OAM| 1@1 23.55 02265 | 2655 | 0.4519
77 | 15 | 50 |631667|3475.005|DFT-s-OFDM 16 QAM| 1@268 |  23.73 02360 | 2673 | 0.4710
77 | 15| 50 |633334|3500.01 DFT'SE%';?(M P2 \135@67| 25.01 03170 | 2801 | 0.6324
77 |15 | 50 [633334| 3500.01 | DFTSOFOM PIZ | @1 24.62 02897 | 2762 | 05781
77 | 15| 50 |633334|3500.01 DFT'SE%FS'iM PI2 | 1@268| 2471 02958 | 27.71 | 0.5902
77 | 15 | 50 |633334|3500.01 | DFT-s-OFDM QPSK |135@67|  24.82 03034 | 27.82 | 0.6053
77 | 15 | 50 |633334|3500.01 | DFT-s-OFDM QPSK | 1@1 2451 02825 | 2751 | 0.5636
77 | 15 | 50 |633334|3500.01 | DFT-s-OFDM QPSK | 1@268 | 2457 02864 | 2757 | 05715
77 | 15 | 50 |633334|3500.01 |DFT-s-OFDM 16 QAM|135@67|  23.84 02421 | 2684 | 0.4831
77 | 15 | 50 |633334|3500.01 |DFT-s-OFDM 16 QAM| 1@1 23.65 02317 | 2665 | 0.4624
77 | 15 | 50 |633334|3500.01 |DFT-s-OFDM 16 QAM| 1@268 |  23.68 02333 | 2668 | 0.4656
77 | 15| 50 |635000| 3525 DFT'SE;%Z?(M P2 \135@67| 24.84 03048 | 27.84 | 0.6081
77 | 15| 50 |635000| 3525 DFT'SE%FS'iM PIZ | 1@1 24,63 02904 | 27.63 | 05794
77 | 15| 50 |635000| 3525 DFT'SE?DFSiM PI2 | 1@268| 247 02951 | 27.7 | 0.5888
77 | 15 | 50 |635000] 3525 | DFT-s-OFDM QPSK |135@67|  24.69 02944 | 27.69 | 05875
77 | 15| 50 |635000| 3525 | DFT-s-OFDM QPSK | 1@1 245 02818 | 275 | 05623
77 | 15| 50 |635000| 3525 | DFT-s-OFDM QPSK | 1@268 | 24.56 02858 | 27.56 | 0.5702
77 | 15 | 50 |635000] 3525 |DFT-s-OFDM 16 QAM|135@67|  23.77 02382 | 2677 | 0.4753
77 | 15 | 50 |635000] 3525 |DFT-s-OFDM 16 QAM| 1@1 23.65 02317 | 26.65 | 0.4624
77 | 15 | 50 |635000] 3525 |DFT-s-OFDM 16 QAM|1@268|  23.7 02344 | 267 | 04677
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Occupied Bandwidth

NR SCs Bandwidth Freq ) OBW 26dB BW
Band (kHz) (MHz) AT iy IOCHEH R (MHz) (MHz)
77 15 40 633334 3500.01 C'SS'S:EM 216@0 38.376 39.89
77 15 40 633334 3500.01 CP'%'RIM 16 »16@0 38.376 39.77
77 15 40 633334 3500.01 CP'%'Z?AM 64 216@0 38.488 39.99
CP-OFDM
77 15 40 633334 350001 Goimal 216@0 38.448 39.81
77 15 50 633334 3500.01 C'SSSFEM 270@0 48.151 49.77
77 15 50 633334 3500.01 CP'%'Z?AM 16 270@0 48.189 50.0
77 15 50 633334 3500.01 CP'%'RIM 64 270@0 48.148 498
CP-OFDM
77 15 50 633334 350001 Goipal 270@0 48.031 49.68
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B2_N77(50M)_CP- B2_N77(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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Conducted Spurious Emissions

B’;{Ed (iﬁf) Bagggzigjth Arfcn (';/:Sg) Modulation RB Result Verdict
77 15 40 631334 aar001  PFISOFOM - 1@0 see graph
77 15 40 631334 7001 PFISOFOM - 1@0 see graph PASS
77 15 40 631334 3470.01 DFTI;;SE PM 1 @0 see graph PASS
77 15 40 631334  3470.01 DFT;P'SEDM 1@0 see graph
77 15 40 631334 3470.01 DFTQ'SP'SEDM 1@0 see graph PASS
77 15 40 631334 3470.01 DFTQ'SP'SEDM 1@0 see graph PASS
77 15 40 633334 350001 O OFPM @0 see graph
77 15 40 633334 3500.01 DFT;;SE PM @0 see graph PASS
77 15 40 633334 3500.01 DFT;;SE PM  1@0 see graph PASS
77 15 40 633334 350001 DFT;P'SEDM 1@0 see graph
77 15 40 633334 3500.01 DFT;P'SEDM 1@0 see graph PASS
77 15 40 633334 3500.01 DFT;P'SEDM 1@0 see graph PASS
77 15 40 635333 3520905 O OFPM 10 see graph
77 15 40 635333  3529.995 DFT;;SE PM @0 see graph PASS
77 15 40 635333  3529.995 DFT;;(SD}E DM 1@0 see graph PASS
77 15 40 635333  3520.995 DFT;F;SEDM 1@0 see graph
77 15 40 635333  3529.995 DFT;F;gEDM 1@0 seegraph  PASS
77 15 40 635333  3529.995 DFT;F;gEDM 1@0 seegraph  PASS
77 15 50 631667  3475.005 DFTE;SP'S?E PM @0 see graph
77 15 50 631667  3475.005 DFTE;SP'S?E PM @0 seegraph  PASS
77 15 50 631667  3475.005 DFTE;SP'S?E PM @0 seegraph  PASS
77 15 50 631667  3475.005 DFT;F;gEDM 1@0 see graph
77 15 50 631667  3475.005 DFT;F;gEDM 1@0 seegraph  PASS
77 15 50 631667  3475.005 DFT;F;gEDM 1@0 seegraph  PASS
77 15 50 633334 3500.01 DFTE;SP'SO; PM  1@0 see graph
77 15 50 633334 3500.01 DFTE;SP'SO; PM @0 seegraph  PASS
77 15 50 633334 3500.01 DFTE;SP'SO; PM @0 seegraph  PASS
77 15 50 633334 3500.01 DFT;F;gEDM 1@0 see graph
77 15 50 633334 3500.01 DFT(;;(S)EDM 1@0 seegraph  PASS
77 15 50 633334 350001 DFT(;;(S)EDM 1@0 seegraph  PASS
77 15 50 635000 35250 PFESOFOM 100 see graph
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77 15 50 635000 3525.0 DFT;E&E PM  1@0 see graph PASS
77 15 50 635000 35250 DFTSOFDM 0 seegraph  PASS
DFT-s-OFDM
77 15 50 635000 3525.0 opok 1@0 see graph
77 15 50 635000 3525.0 DFTéSF;gEDM 1@0 seegraph  PASS
77 15 50 635000 3525.0 DFTéSF;gEDM 1@0 seegraph  PASS
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Conducted Band Edge

B’;{Ed (iﬁf) Bag\ﬁgzigjth Arfcn (';/:Iig) Modulation RB Result Verdict
77 15 40 631334 aar001  PFISOFOM - 1@0 see graph PASS
77 15 40 631334 3470.01 DFTéSF;gEDM 1@0 see graph PASS
77 15 40 631334 3470.01 DFTéf;SOE PM " 516@0  seegraph PASS
77 15 40 631334 3470.01 DFTQ'SP'SEDM 216@0  see graph PASS
77 15 40 635333 3520905 O OFPM 1@215  seegraph  PASS
77 15 40 635333  3520.995 DFTQ'SP'SEDM 1@215  seegraph  PASS
77 15 40 635333 3520905 O OFPM 216@0  seegraph  PASS
77 15 40 635333  3520.995 DFT;P'SEDM 216@0  seegraph  PASS
77 15 50 631667  3475.005 DFT;;SE PM  1@0 see graph PASS
77 15 50 631667  3475.005 DFT;P'SEDM 1@0 see graph PASS
77 15 50 631667 3475005 O 2OFPM 270@0  seegraph  PASS
77 15 50 631667  3475.005 DFT;P'SEDM 270@0  seegraph  PASS
77 15 50 635000 3525.0 DFT;;SE DM 1@269  seegraph PASS
77 15 50 635000 3525.0 DFT;P'SEDM 1@269  see graph PASS
77 15 50 635000 3525.0 DFTéf;gf DM 270@0  seegraph PASS
77 15 50 635000 3525.0 DFT;F;SEDM 270@0  seegraph  PASS
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FR1 N77 — SCS 30k

Transmitter Conducted Output Power and EIRP, (GT - LC)=3.0dB

NR Band Conducted [Conducted| EIRP | EIRP

Freq

Band | SC° | width | A" | (MHz) el RB  |power(dBm)| Power(w) | @Bm)| (W)
77 30 90 |633000| 3495 |DFT-s-OFDM PI/2 BPSK|120@60 25.11 0.3243 | 28.11 | 0.6471
77 30 90 633000 | 3495 |DFT-s-OFDM PI1/2 BPSK| 1@1 24.52 0.2831 27.52 | 0.5649
77 30 90 633000 | 3495 |DFT-s-OFDM PI/2 BPSK| 1@243 25.03 0.3184 28.03 | 0.6353
77 30 90 633000 | 3495 DFT-s-OFDM QPSK | 120@60 24.99 0.3155 27.99 | 0.6295
77 30 90 633000 | 3495 DFT-s-OFDM QPSK 1@1 24.43 0.2773 27.43 | 0.5534
77 30 90 633000 | 3495 DFT-s-OFDM QPSK 1@243 24.92 0.3105 27.92 | 0.6194
77 30 90 |633000| 3495 | DFT-s-OFDM 16 QAM |120@60 23.97 0.2495 | 26.97 | 0.4977
7 30 90 633000 | 3495 DFT-s-OFDM 16 QAM 1@1 23.27 0.2123 26.27 | 0.4236
77 30 90 |633000| 3495 | DFT-s-OFDM 16 QAM | 1@243 23.71 0.2350 | 26.71 | 0.4688
77 30 90 |633334|3500.01 |DFT-s-OFDM PI/2 BPSK| 120@60 25.06 0.3206 | 28.06 | 0.6397
7 30 90 633334 | 3500.01 |DFT-s-OFDM P1/2 BPSK| 1@1 24.57 0.2864 27.57 | 0.5715
77 30 90 |633334|3500.01 |DFT-s-OFDM PI/2 BPSK| 1@243 24.83 0.3041 | 27.83 | 0.6067
77 30 90 |633334|3500.01| DFT-s-OFDM QPSK |120@60 24.98 0.3148 | 27.98 | 0.6281
77 30 90 |633334|3500.01| DFT-s-OFDM QPSK 1@1 24.48 0.2805 | 27.48 | 0.5598
77 30 90 |633334|3500.01| DFT-s-OFDM QPSK | 1@243 24.7 0.2951 27.7 |0.5888
77 30 90 |633334 |3500.01| DFT-s-OFDM 16 QAM |120@60 23.96 0.2489 | 26.96 | 0.4966
77 30 90 |6333343500.01| DFT-s-OFDM 16 QAM | 1@1 23.42 0.2198 | 26.42 | 0.4385
77 30 90 |633334|3500.01| DFT-s-OFDM 16 QAM | 1@243 23.55 0.2265 | 26.55 | 0.4519
77 30 90 |633666 | 3504.99 |DFT-s-OFDM PI/2 BPSK| 120@60 25.22 0.3327 | 28.22 | 0.6637
77 30 90 |633666 |3504.99 |DFT-s-OFDM PI/2 BPSK| 1@1 24.73 0.2972 | 27.73 | 0.5929
77 30 90 |633666 | 3504.99 |DFT-s-OFDM PI/2 BPSK| 1@243 24.59 0.2877 | 27.59 | 0.5741
77 30 90 |633666 |3504.99| DFT-s-OFDM QPSK |120@60 25.09 0.3228 | 28.09 | 0.6442
77 30 90 |633666 |3504.99| DFT-s-OFDM QPSK 1@1 24.62 0.2897 | 27.62 | 0.5781
77 30 90 |633666 |3504.99| DFT-s-OFDM QPSK | 1@243 24.51 0.2825 | 27.51 | 0.5636
77 30 90 |633666 |3504.99 | DFT-s-OFDM 16 QAM |120@60 24.04 0.2535 | 27.04 | 0.5058
77 30 90 |633666 |3504.99 | DFT-s-OFDM 16 QAM | 1@1 23.53 0.2254 | 26.53 | 0.4498
77 30 90 |633666 |3504.99 | DFT-s-OFDM 16 QAM | 1@243 23.37 0.2173 | 26.37 | 0.4335
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Occupied Bandwidth

s (iﬁg) Ba?l\%vzi;“h Arfen &rﬁ% Modulation RB (c’\J/IELva) 26((|3/|BHzB)W
77 30 90 633334 3500.01 CP-OFDM QPSK 245@0 87.393 90.41
77 30 90 633334 3500.01 CP-OFDM 16 QAM 245@0 87.471 90.17
77 30 90 633334 3500.01 CP-OFDM 64 QAM 245@0 87.565 90.06
77 30 90 633334 3500.01 CP-OFDM 256 QAM 245@0 87.24 90.09
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Conducted Spurious Emissions

B'::?d (iﬁf) Ba?hjx'vzigjth Arfen (';Arf'g) Modulation RB Result Verdict
7 30 90 633000 3495.0 DFT-s-OFDM BPSK 1@0 see graph -
7 30 90 633000 3495.0 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 90 633000 3495.0 DFT-s-OFDM BPSK 1@0 see graph PASS
7 30 90 633000 3495.0 DFT-s-OFDM QPSK 1@0 see graph -
77 30 90 633000 3495.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 90 633000 3495.0 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 90 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph -
77 30 90 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 90 633334 3500.01 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 90 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph
77 30 90 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 90 633334 3500.01 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 90 633666 3504.99 DFT-s-OFDM BPSK 1@0 see graph -
77 30 90 633666 3504.99 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 90 633666 3504.99 DFT-s-OFDM BPSK 1@0 see graph PASS
77 30 90 633666 3504.99 DFT-s-OFDM QPSK 1@0 see graph -
77 30 90 633666 3504.99 DFT-s-OFDM QPSK 1@0 see graph PASS
77 30 90 633666 3504.99 DFT-s-OFDM QPSK 1@0 see graph PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG531822C

Conducted Band Edge

B’;{Ed (iﬁf) Bthﬁvai;Jth Arfcn (ﬂag) Modulation RB Result Verdict
i 30 90 633000 3495.0 DFT-s-OFDM BPSK 1@0 see graph PASS
i 30 90 633000 3495.0 DFT-s-OFDM QPSK 1@0 see graph PASS
i 30 90 633000 3495.0 DFT-s-OFDM BPSK 240@0 see graph PASS
i 30 90 633000 3495.0 DFT-s-OFDM QPSK 240@0 see graph PASS
77 30 90 633666 3504.99 DFT-s-OFDM BPSK 1l@244 see graph PASS
77 30 90 633666 3504.99 DFT-s-OFDM QPSK l@244 see graph PASS
77 30 90 633666 3504.99 DFT-s-OFDM BPSK 240@0 see graph PASS
77 30 90 633666 3504.99 DFT-s-OFDM QPSK 240@0 see graph PASS
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Software Version: 23.06.1602

FR1 N78 — SCS 15k

Transmitter Conducted Output Power and EIRP, (GT - LC)=3.0dB

NR Band|SCS VBV?CTt?I Arfcn &rﬁg) Modulation RB p%w;l(jgéen% %%r;\?;%tﬁ()j 5:;5) E({E;
78 15 | 40 |631334|3470.01 |DFT-s-OFDM PI/2 BPSK|108@54 25.68 0.3698 28.68 | 0.7379
78 15 | 40 |631334|3470.01 [DFT-s-OFDM PI/2 BPSK| 1@1 24.99 0.3155 27.99 | 0.6295
78 15 | 40 |631334|3470.01 |DFT-s-OFDM PI/2 BPSK| 1@214 25.26 0.3357 28.26 | 0.6699
78 15 | 40 |631334|3470.01 | DFT-s-OFDM QPSK [108@54 2551 0.3556 28.51 | 0.7096
78 15 | 40 |631334|3470.01 | DFT-s-OFDM QPSK 1@1 24.88 0.3076 27.88 | 0.6138
78 15 | 40 |631334|3470.01| DFT-s-OFDM QPSK |1@214 25.08 0.3221 28.08 | 0.6427
78 15 | 40 |631334|3470.01 | DFT-s-OFDM 16 QAM [108@54 24.56 0.2858 27.56 | 0.5702
78 15 | 40 |631334|3470.01 | DFT-s-OFDM 16 QAM | 1@1 24 0.2512 27 0.5012
78 15 | 40 |631334|3470.01 | DFT-s-OFDM 16 QAM | 1@214 24.22 0.2642 27.22 | 0.5272
78 15 | 40 |633334|3500.01 [DFT-s-OFDM PI/2 BPSK|108@54 25.73 0.3741 28.73 | 0.7464
78 15 | 40 [633334| 3500.01 |DFT-s-OFDM PI/2 BPSK| 1@1 25.16 0.3281 28.16 | 0.6546
78 15 | 40 |633334|3500.01 [DFT-s-OFDM PI/2 BPSK| 1@214 25.12 0.3251 28.12 | 0.6486
78 15 | 40 |633334|3500.01 | DFT-s-OFDM QPSK [108@54 25.56 0.3597 28.56 | 0.7178
78 15 | 40 |633334|3500.01 | DFT-s-OFDM QPSK 1@1 24.96 0.3133 27.96 | 0.6252
78 15 | 40 |633334|3500.01 | DFT-s-OFDM QPSK |1@214 24.99 0.3155 27.99 | 0.6295
78 15 | 40 |633334|3500.01 | DFT-s-OFDM 16 QAM [108@54 24.58 0.2871 27.58 | 0.5728
78 15 | 40 |633334|3500.01 | DFT-s-OFDM 16 QAM | 1@1 23.91 0.2460 26.91 | 0.4909
78 15 | 40 |633334|3500.01 | DFT-s-OFDM 16 QAM | 1@214 24.05 0.2541 27.05 | 0.5070
78 15 | 40 |635333|3529.995|DFT-s-OFDM PI/2 BPSK|108@54 25.58 0.3614 28.58 | 0.7211
78 15 | 40 |635333|3529.995|DFT-s-OFDM PI/2 BPSK| 1@1 25.1 0.3236 28.1 0.6457
78 15 | 40 |635333|3529.995|DFT-s-OFDM PI/2 BPSK| 1@214 25.06 0.3206 28.06 | 0.6397
78 15 | 40 |635333(3529.995| DFT-s-OFDM QPSK [108@54 25.47 0.3524 28.47 | 0.7031
78 15 | 40 |635333|3529.995| DFT-s-OFDM QPSK @1 24.94 0.3119 27.94 | 0.6223
78 15 | 40 |635333|3529.995| DFT-s-OFDM QPSK |1@214 24.93 0.3112 27.93 | 0.6209
78 15 | 40 |635333(3529.995| DFT-s-OFDM 16 QAM [108@54 24.5 0.2818 275 | 0.5623
78 15 | 40 |635333|3529.995| DFT-s-OFDM 16 QAM | 1@1 24.05 0.2541 27.05 | 0.5070
78 15 | 40 |635333|3529.995| DFT-s-OFDM 16 QAM | 1@214 24.04 0.2535 27.04 | 0.5058
78 15 | 50 |631667|3475.005|DFT-s-OFDM PI/2 BPSK|135@67 25.62 0.3648 28.62 | 0.7278
78 15 | 50 [631667|3475.005|DFT-s-OFDM PI1/2 BPSK| 1@1 25.29 0.3381 28.29 | 0.6745
78 15 | 50 |631667|3475.005|DFT-s-OFDM PI/2 BPSK| 1@268 25.49 0.3540 28.49 | 0.7063
78 15 | 50 |631667|3475.005| DFT-s-OFDM QPSK [135@67 25.48 0.3532 28.48 | 0.7047
78 15 | 50 |631667|3475.005| DFT-s-OFDM QPSK 1@1 25.11 0.3243 28.11 | 0.6471
78 15 | 50 |631667|3475.005| DFT-s-OFDM QPSK |1@268 25.36 0.3436 28.36 | 0.6855
78 15 | 50 |631667|3475.005| DFT-s-OFDM 16 QAM [135@67 24.53 0.2838 27.53 | 0.5662
78 15 | 50 [631667(3475.005| DFT-s-OFDM 16 QAM | 1@1 24.25 0.2661 27.25 | 0.5309
78 15 | 50 |631667|3475.005| DFT-s-OFDM 16 QAM | 1@268 24.44 0.2780 27.44 | 0.5546
78 15 | 50 |633334|3500.01 [DFT-s-OFDM PI/2 BPSK|135@67 25.68 0.3698 28.68 | 0.7379
78 15 | 50 |633334|3500.01 [DFT-s-OFDM PI/2 BPSK| 1@1 25.32 0.3404 28.32 | 0.6792
78 15 | 50 |633334|3500.01 [DFT-s-OFDM PI/2 BPSK| 1@268 25.36 0.3436 28.36 | 0.6855
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78 15 | 50 |633334|3500.01 | DFT-s-OFDM QPSK [135@67 25.52 0.3565 28.52 | 0.7112
78 15 | 50 |633334|3500.01 | DFT-s-OFDM QPSK l1@1 25.18 0.3296 28.18 | 0.6577
78 15 | 50 |633334|3500.01 | DFT-s-OFDM QPSK |1@268 25.23 0.3334 28.23 | 0.6653
78 15 | 50 |633334|3500.01 | DFT-s-OFDM 16 QAM [135@67 24.61 0.2891 27.61 | 0.5768
78 15 | 50 |633334|3500.01 | DFT-s-OFDM 16 QAM | 1@1 24.27 0.2673 27.27 | 0.5333
78 15 | 50 |633334|3500.01 | DFT-s-OFDM 16 QAM | 1@268 24.36 0.2729 27.36 | 0.5445
78 15 | 50 |635000| 3525 |DFT-s-OFDM PI/2 BPSK|135@67 25.58 0.3614 28.58 | 0.7211
78 15 | 50 (635000 3525 |DFT-s-OFDM PI/2BPSK| 1@1 25.36 0.3436 28.36 | 0.6855
78 15 | 50 |635000| 3525 |DFT-s-OFDM PI/2 BPSK|1@268 25.33 0.3412 28.33 | 0.6808
78 15 | 50 (635000 3525 DFT-s-OFDM QPSK |135@67 25.4 0.3467 28.4 | 0.6918
78 15 | 50 (635000 3525 DFT-s-OFDM QPSK 1@1 25.2 0.3311 28.2 0.6607
78 15 | 50 (635000 3525 DFT-s-OFDM QPSK | 1@268 25.16 0.3281 28.16 | 0.6546
78 15 | 50 (635000 3525 DFT-s-OFDM 16 QAM |135@67 24.43 0.2773 27.43 | 0.5534
78 15 | 50 (635000 3525 DFT-s-OFDM 16 QAM | 1@1 24.31 0.2698 27.31 | 0.5383
78 15 | 50 (635000 3525 DFT-s-OFDM 16 QAM | 1@268 24.3 0.2692 27.3 | 0.5370
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Occupied Bandwidth

NR SCs Bandwidth Freq ) OBW 26dB BW
Band (kHz) (MHz) AT iy IOCHEH R (MHz) (MHz)
78 15 40 633334 3500.01 C'SS'S:EM 216@0 38.555 39.75
78 15 40 633334 3500.01 CP'%'RIM 16 »16@0 38.536 39.85
78 15 40 633334 3500.01 CP'%'Z?AM 64 216@0 38.571 39.95
CP-OFDM
78 15 40 633334 350001 Goimal 216@0 38.493 39.83
78 15 50 633334 3500.01 C'SSSFEM 270@0 48.166 49.72
78 15 50 633334 3500.01 CP'%'Z?AM 16 270@0 48.303 49.84
78 15 50 633334 3500.01 CP'%'RIM 64 270@0 48.169 49.72
CP-OFDM
78 15 50 633334 350001 Goipal 270@0 47.983 49.79
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N78(40M)_CP- N78(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

#Video BW 1.3000 MHz' Spar ) #ideo BIY 1.3000 MHz' ) Span B0 Mz
Sweep 1.00ms (1001 pts)

N78(40M)_CP-OFDM_64 N78(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Aiten: 4068

#Video BW 1,300 Span 80 W] . #ideo BIY 1.3000 MHz' ) Span B0 Mz
Sweep 1.00 ms (1001 pis) 2 Sweep 1.00ms (1001 pts)
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N78(50M)_CP- N78(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

#Video BW 1.6000 MHz' Span 100 Mz ) #ideo BIV 1.6000 MHz' ) Span 100 MHz]
Sweep 1.00 ms (1001 pis) 2 Sweep 1.00ms (100 pts)

N78(50M)_CP-OFDM_64 N78(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Alen 408 Tig.Froa Fun
c Gate; O

#Video BW 1,601 Span 100 Mz 25000 ) #ideo BIV 1.6000 MHz' Span 100 MHz]
Sweep 1.00 ms (1001 pis) 2 Sweep 1.00ms (100 pts)
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Conducted Spurious Emissions

B’;{Ed (iﬁf) Bagggzigjth Arfcn (';/:Sg) Modulation RB Result Verdict
78 15 40 631334 aar001  PFISOFOM - 1@0 see graph
78 15 40 631334 7001 PFISOFOM - 1@0 see graph PASS
78 15 40 631334 3470.01 DFTI;;SE PM 1 @0 see graph PASS
78 15 40 631334  3470.01 DFT;P'SEDM 1@0 see graph
78 15 40 631334 3470.01 DFTQ'SP'SEDM 1@0 see graph PASS
78 15 40 631334 3470.01 DFTQ'SP'SEDM 1@0 see graph PASS
78 15 40 633334 350001 O OFPM @0 see graph
78 15 40 633334 3500.01 DFT;;SE PM @0 see graph PASS
78 15 40 633334 3500.01 DFT;;SE PM  1@0 see graph PASS
78 15 40 633334 350001 DFT;P'SEDM 1@0 see graph
78 15 40 633334 3500.01 DFT;P'SEDM 1@0 see graph PASS
78 15 40 633334 3500.01 DFT;P'SEDM 1@0 see graph PASS
78 15 40 635333 3520905 O OFPM 10 see graph
78 15 40 635333  3529.995 DFT;;SE PM @0 see graph PASS
78 15 40 635333  3529.995 DFT;;(SD}E DM 1@0 see graph PASS
78 15 40 635333  3520.995 DFT;F;SEDM 1@0 see graph
78 15 40 635333  3529.995 DFT;F;gEDM 1@0 seegraph  PASS
78 15 40 635333  3529.995 DFT;F;gEDM 1@0 seegraph  PASS
78 15 50 631667  3475.005 DFTE;SP'S?E PM @0 see graph
78 15 50 631667  3475.005 DFTE;SP'S?E PM @0 seegraph  PASS
78 15 50 631667  3475.005 DFTE;SP'S?E PM @0 seegraph  PASS
78 15 50 631667  3475.005 DFT;F;gEDM 1@0 see graph
78 15 50 631667  3475.005 DFT;F;gEDM 1@0 seegraph  PASS
78 15 50 631667  3475.005 DFT;F;gEDM 1@0 seegraph  PASS
78 15 50 633334 3500.01 DFTE;SP'SO; PM  1@0 see graph
78 15 50 633334 3500.01 DFTE;SP'SO; PM @0 seegraph  PASS
78 15 50 633334 3500.01 DFTE;SP'SO; PM @0 seegraph  PASS
78 15 50 633334 3500.01 DFT;F;gEDM 1@0 see graph
78 15 50 633334 3500.01 DFT(;;(S)EDM 1@0 seegraph  PASS
78 15 50 633334 350001 DFT(;;(S)EDM 1@0 seegraph  PASS
78 15 50 635000 35250 PFESOFOM 100 see graph
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